— TOP AND CONSOLE PARTS 27" GAS DRYER
Whislpoéol For Model: WGD7990XGO0
(Cosmetallic)

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST
1-11Litho in U.S.A. (L.T.) (eeb) 1 Part No. W10375914 Rev. A



TOP AND CONSOLE PARTS

lus.
No.

For Model: WGD7990XG0

Part
No.

(Cosmetallic)

DESCRIPTION

1

N

~N o abrw

©

10

11

13

14

16

17

18

19
20

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST

W10309144
W10304462
W10372564
W10322367
W10330449
W10280594
W10280755
W10285783

W10280595
W10325497

12990204
W10285812

W10285802

3390647
W10285773

W10300815
W10289382

W10280761

W10280738

W10280760

W10299940
W10280758

Literature Parts
Use & Care Guide
Tech Sheet
Installation

Guide, Quick Start
Instructions

Control,

Electronic

Supply, Power
Harness, Main
Console & Fascia
Assembly
Assembly, Speaker
Stick, Trim
Assembly

Screw

Panel, Rear
Console
Assembly, Panel
(Top Insert)
Screw, 8-18 x 1/2
Top & Console
Assembly
M2-0.89 x 10
Jumper,

(To HMI)

Jumper, CCU

(To Wide 1SO)
Jumper,

User Interface
Jumper,

User Interface

(To USB)

Jumper, CCU (P14)
Jumper, CCU (P8)

2

W10375914



CABINET PARTS

For Model: WGD7990XG0

(Cosmetallic)

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST

W10375914



CABINET PARTS
For Model: WGD7990XG0

(Cosmetallic)

lllus. Part lllus. Part lllus. Part
No. No. DESCRIPTION No. No. DESCRIPTION No. No. DESCRIPTION
1 8317339 Cover, 13 3388672 Pulley Assembly 28 8565046 Base, Cabinet
Terminal Block 14 W10285801 Hinge, Door Switch)
2 W10208417 Glass, Door Assembly 29 8578220 Pulley 60 HZ.
3 8533974 Screw, 10-32 x 5/8 15 W10285792 Door Inner 30 3387610 Belt, Drive
(Ground) 16 3390647 Screw, 8-18 x 1/2 31 8529757 Bracket, Burner
4 W10285809 Panel, Side (R.H.) 17 W10208401 Door Catch 32 W10242878 Bracket, Motor
5 W10246525 Switch, Broken Assembly 33 W10301055 Plug, Front Panel
Belt 18 W10121334 Washer, Thrust 34 W10278916 Bezel,
6 W10208252 Bracket, Glass 19 W10338189 Door Switch Door Switch
7 W10304624 Panel, Side (L.H.) Assembly 35 W10285788 Panel, Front
8 3392100 Foot, Dryer 20 690997 Tri Ring (Include,
279810 Foot — Optional 21 W10329710 Seal, Glass Item. 42)
(Extended Length 22 W10285780 Door Outer 36 W10301601 Screw
Package Of 2) Assembly 37 3388674 Idler Bracket
(Not Included) 23 W10278915 Strike, Door 38 3978776 Bracket,Gas Pipe
9 660658 Clamp, Motor (2) 24 693995 Screw, 8-18 x 3/8 39 3401401 Cord, Power
10 3387374 Spring, Idler 25 W10285822 Panel, Rear 40 W10317717 Screw,
11 3389420 Retainer, Idler 26 343641 Screw, 10-16 x 1/2 10-16 x 1/2
12 W10285791 Door Assembly 27 8538263 Motor Assembly 41 W10301602 Screw, M6-1.0 x 15
Complete 60 HZ. 42 3387242 Seal, Drum Front

(Broken Belt

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST

4

W10375914



BULKHEAD PARTS

For Model: WGD7990XG0

(Cosmetallic)

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST

W10375914



BULKHEAD PARTS
For Model: WGD7990XG0

(Cosmetallic)

lllus. Part lllus. Part lllus. Part
No. No. DESCRIPTION No. No. DESCRIPTION No. No. DESCRIPTION
1 W10359271 Shaft, R.H. Thread 24 8573713 Thermal, Cut—-Off 41 3392519 Thermal-Fuse
2 W10306123 Clip—Spring 25 W10280779 Complete Drum (91°C)
3 697770 Seal, Blower Assembly 42 8577274 Thermistor
Cover 26 W10219342 Screw, 11-16 x 3/4 43 8539889 Harness,
4 W10298258 Harness, Sensor 27 W10273050 Seal, Drum Flame-Switch
5 W10293765 Air Duct Assembly 28 W10128629 Shield, 44 W10211911 Housing, Blower
6 W10211950 Seal, Outlet Blower Housing (Includes lllus.
Housing (Includes lllus. 32.)
7 697694 Seal, Drum Front 32.) 45 W10211896 Lint Duct Assembly
8 3934666 Nut,3/8 x 16(R.H.) 29 90767 Screw, 8-18 x 3/8 46 8573824 Funnel, Burner
9 W10211901 Collar Assembly 30 W10370972 Lint, Screen 47 3391912 Thermostat,
10 W10208422 Rear Deflector 31 W10044605 Coupling, Hose High-Limit 255°F
11 W10249422 Nozzle, Bracket 32 3390647 Screw, 8-18 x 1/2 48 338906 Sensor, Radiant
Rear 33 W10249460 Nozzle & Hose 49 W10249459 Hose
12 W10344699 Collar, Duct Assembly (Not Servicable
13 693995 Screw, 8-18 x 5/16 (Include Items, Service With
14 'W10044615 Clip 36&49) Item. 33)
15 693995 Screw, 8-18 x 3/8 34 3387223 Electrode, Sensor 50 3401710 Jumper, TCO
16 W10001120 Nut, 3/8-16 (L.H.) 35 W10211948 Drum Light Hi—Limit
17 W10211946 Bulkhead, Rear Assembly-Led 51 3387230 Screw, 10-16x 1
18 3387459 Washer, Support 36 W10277503 Nozzle & Screen 52 W10184825 Cover, Inlet Valve
19 W10359272 Shaft, L.H. Thread Assembly 53 W10280771 Baffle, Drum
20 690997 Ring, Tri 37 W10211915 Wheel, Blower 54 'W10211930 Bulkhead, Front
21 W10314171 Roller, Support 38 W10111028 Harness, Gas (Includes lllus.
22 W10342188 Exhaust Pipe 39 W10211903 Grille, Outlet 28 & 32)
23 W10219012 Grille Outlet 40 W10346403 Valve, Water Inlet 55 W10346402 Bracket, Valve
Housing Assembly (Includes lllus. 56 W10010370 Thermistor,
29,31,52,55) Gas Inlet
57 3391018 Cable, Tie
FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST
6 W10375914



W10307147 BURNER ASSEMBLY
For Model: WGD7990XG0
(Cosmetallic)

USE WITH TYPE 1 - NATURAL, TYPE 2 - MIXED,
AND TYPE 4 - LIQUEFIED PROPANE AND BUTANE GASES

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST
W10375914 7



W10307147 BURNER ASSEMBLY

USE WITH TYPE 1 - NATURAL, TYPE 2 - MIXED,

For Model: WGD7990XG0

(Cosmetallic)

AND TYPE 4 - LIQUEFIED PROPANE AND BUTANE GASES

lllus. Part
No. No. DESCRIPTION
1 W10307147 Burner Assembly
60 Hz.
(Type 1 & 2)
2 688617 Tube, Burner
3 694298 Bracket, Ignitor
4 686590 Ignitor
5 3393909 Screw & Washer
(8-32 x 5/8)
6 343641 Screw, 10-16 x 1/2
7 3389871 Base, Burner
8 3387057 Screw,
8-18 x 3/8 (3)
9 15418 Orifice, Burner
Type 1
10 W10175144 Valve, Gas
60 Hz. (Complete)
(Includes Pipe &
lllus. No. 7))
11 W10295523 Plug, Pipe
12 3389889 Bracket, Support
13 W10328463 Coil, 60 Hz.
14 3978776 Clamp, Pipe
15 326049536 Screw, Coll
16 3390647 Screw, 8-18 x 1/2

Following Parts Not Illustrated

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST

W10307153

Conversion Kit
(Type 1 and 2)
to Type (4) L.P.G.

8

BA-160

W10375914



W10375914

OPTIONAL PARTS (NOT INCLUDED)
For Model: WGD7990XG0
(Cosmetallic)

Mlus. Part
No. No. DESCRIPTION

PAINT, TOUCH-UP (1/20z.)

72017 White
W10268217 Mercury Silver

PAINT, PRESSURIZED SPRAY
(12 oz.)

350930 White
350938 Primer, Gray

PAINT, BULK (1 qt.)

799344 White (Uncut)
786032 Black (Uncut)

ACCESSORY PARTS

8529894 Kit,
Hold Down
W10323246 Kit,
4-Way Vent
W10298318RP  Kit,
Stack Assembly
80047 Kit,
Dryer Repair
W10322470A Dry Rack

FOLLOWING PARTS
NOT ILLUSTRATED

W10206708 Bag Assembly,
Includes the
following-

89503 (Hose Inlet)
(5" Hose)
353362 Filter Washer
350027 (Hose Inlet)
(2’ Hose)
W10242307 CN-Washer, hose
W10044604 Connector Hose

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST
9



	TOP AND CONSOLE
	LITERATURE
	CABINET
	BULKHEAD
	W10307147 BURNER ASSEMBLY
	OPTIONAL

